Honeywell

7500 Watt Electric Start, CARB

Portable Generator Parts Manual

www.honeywellgenerators.com or 1-855-GEN-INFO




7500 Watt Model 0061521

\ & ,\ h

A
o




7500 Watt Model 0061521

@@

ITEM | PART NO. DESCRIPTION QTY. ITEM | PART NO. DESCRIPTION QTY.
1 0J3074 BADGE 1 40 0J3463EST03 | FRAME
2 0J2804 COVER, FRONT PANEL 1 41 0J2085A MOUNT, RUBBER VIBRATION
3 0G84420217 BOLT, M6X14 20 42 0J2085 MOUNT, RUBBER VIBRATION
4 038150 WASHER, FLAT 17 43 0J4029 NUT, M10 6
5 0J4616 SCREW, SELF TAPPING, 4X6 6 44 0K22930127 NUT, M8 12
6 0J0251A SWITCH, ENGINE 1 45 0J36650ST03 | FRAME, BENT FOOT 2
7 0J3242D PLATE, CONTROL PNL FACE 1 46 0J2862 FOOT, RUBBER 2
8 0H0265C BREAKER, CIRCUIT, 20A 2 a7 0J5762 WASHER, FLAT 2
9 0D4966 OUTLET, 5-20 2 48 0G84420201 BOLT, M8 X 25 4
10 0J86620108 NUT, M4 10 49 0K0093 WASHER, LOCK SPECIAL 1
11 0J2807 COVER, BACK PANEL 1 50 049813 NUT, M6 1
12 0G8758 OUTLET, L14-30 1 51 0J47870118 WASHER, FLAT 1
13 0G9023C BREAKER, CIRCUIT 30A-2P 1 52 0K0094 NUT, M6 1
14 0J2805F PANEL ASSY. CONTROL 1 53 0742600197 WIRE, GROUND 1
15 0G8382 ‘SDC(:E_)EW, SELF TAPPING, 5 54 0H3443 PIN, COTTER 2
55 022247 WASHER, FLAT 2
GASKET, CYLINDER
' 56 0J2666 WHEEL 2
16 0G9028 EXHAUST 1
57 0J36450ST03 | AXLE 1
17 0J3341C MANIFOLD, EXHAUST 1
58 0J39610ST03 | BRACKET, AXLE 2
18 0J35220161 NUT, M8 2
59 0K0755 ALTERNATOR ASSY. 1
19 0J25910114 HOSE, FUEL 8X165 1
60 0H0919 BRUSH, ALTERNATOR 1
20 0J2879B ENGINE,420CC 1
61 0J83630111 TERMINAL, WIRE 1
21 0J4030 BOLT, M6X25 4
62 0J86620102 WASHER, FLAT 1
22 0J2863 TANK, FUEL (STEEL) 1
63 0H92090105 BOLT, STATOR, M6x193 4
23 0H1326 FILTER, FUEL 1
64 0H91980171 HOUSING, BEARING 1
24 0J4690A CAP, FUEL 1
65 0H9838C112 BOLT, M5X232 2
25 0H1359 LABEL, FUEL GAUGE 1
66 0H92090104 BOLT, ROTOR, M10X285 1
26 OH1345A GAUGE, FUEL 1
67 0H91980178 AVR 1
27 0J0974 VALVE, FUEL SHUT-OFF 1
68 0J4968 BOLT, M5 X 16 3
28 0J25910115 CLAMP 2
69 0H3049 COVER, GENERATOR END 1
29 0J38770ST03 | SCROLL/DUST COVER (HW) 1
70 0J4967 BOLT, M5X12, 7
30 045770 BOLT, M5X10 3
71 0J97760112 BRACKET, MUFFLER 1
31 0J35230136 BOLT, M8 X 32 2
72 0J5347 BUTTON, SNAP (DETENT) 2
GASKET, MUFFLER
32 10J4691 EXHAUST 1 73 | 033462AST03 | BRACKET, HANDLE, LEFT 1
33 0J97810110 COVER, MUFFLER INSIDE 1 74 0J34620ST03 | BRACKET, HANDLE, RIGHT 1
75 0H1782 NUT, M8 LOCKING CAP 6
34 0J36800ST03 COVER, OUTSIDE OF 1
MUFFLER 76 0J2665 GRIP, HANDLE 2
35 0J97780110 COVER, MUFFLER RUBBER 1 77 OH1781A BOLT, CH, M8 X 40 4
36 0J4608B MUFFLER 1 78 0H1779 BOLT, M8X40 2
37 0J97810111 COVER, END OF MUFFLER 1 79 0J34740ST03 | HANDLE 2
38 0E9470 BOLT, M8X16 14 80 0J86620104 BAFFLE 1
39 0J35080ST03 | WELDMENT, END RAIL 1 81 0G8442C112 BRACKET, AIR CLEANER 1

Continued on Back

3




PARTS
% LISTS

ITEM | PART NO. DESCRIPTION QTY.
82 | 0H9838C110 | CLAMP 4
83 | okis3soilo | TUBE: BREATHER CARB. .
CAN
84  [0J4051A HOSE, FORMED CARB. CAN. 1
85 | 0H0957 CANISTER, CARBON 1
86 | 0J47650STO3 | BRACKET, CARBON CANISTER [ 1
87 | 0J19610STO3 | BRACKET, GUIDE PLATE 1
88 | 0J47660ST03 Eiﬁ%ﬁ; CARBON 1
89 [0G9449 BATTERY 1
90  [0J06940ST03 | COVER, BATTERY SETTING | 1
91 [0G5744 CHARGER, BATTERY 1
92 [044157B CABLE, BATTERY, POS 1
93 [0J4157A CABLE, BATTERY, NEG. 1
94 | 0OH98380101 | MOTOR, STARTER 1
95 | 0H98380102 | RELAY, STARTER 1
96 [0J4959 CHARGER, INPUT JACK 1
o | 035207C110 | ARRESTOR, SPARK 1

Manual Part No. 0K18360PMNL

Rev B (04/24/14)

Printed in USA



